

US Naval Hospital Okinawa Outpatient Formulary

1. This formulary lists medications that are currently available at USNH Okinawa Camp Foster. However, changes may be made without prior notification. For updates on a specific medication, please contact the pharmacy at 646-WELL or from Off-Base 098-971-WELL.
2. Not all medications listed will be carried at the Branch Health Clinic Pharmacies. Please contact the clinic in advance to check on medication availability.
3. USNH Okinawa and Branch Health Clinics only stock FDA approved generic medications when available.
4. **OTC Program:** Eligible patients are entitled to three OTC medications per patient per month. Patients must not be less than two years of age, pregnant, or on flight status. Eligibility is limited to active duty, retirees, and dependents. Patients must be evaluated by Triage.
5. Prescriptions written for Schedule II medications must be filled within **60 days** of the date written. Quantity is limited to a **30 day supply**, except for cancer pain, ADHD, or narcologic medications which can be dispensed up to a **90-day supply**.
6. Prescriptions for Schedule III-V must be filled within **180 days**. Quantity is limited to a **30-day supply** and five refills or a **90-day supply** with one refill. These prescriptions expire **6 months** from the written date.
7. Prescriptions written for all non-scheduled medications must be filled within one year from the date written and unused refills after one year will be voided. Quantity is limited to a 90-day supply with three refills for all maintenance medications.
8. Contraceptives can be filled for a year supply at a time if on hand stock permits.
9. Outpatient Hours of Operation:

	Monday - Friday: 0800 - 1900
	Saturday: 0800-1700
	Closed Sundays and all Federal Holidays
10. Inpatient Hours of Operation:

	24 hours/7 days including holidays. Patients released from Emergency Room or Discharged from Hospital are considered inpatient and will receive care.
--	---

Generic Drug Name	Brand Drug Name	Dosage	Pharmacologic Category
Acetaminophen	Tylenol	80mg chew tab; 325mg tab; 160mg/5ml liquid	Analgesic
Acetaminophen	Tylenol	120mg, 325mg, 650mg rectal suppository	Anorectal
Acetaminophen/Codeine	Tylenol #3	300/30mg tab; 120mg/12mg/5ml elixir	Narcotic Analgesic
Acetazolamide	Diamox	250mg tab; 500mg ER cap	Diuretic / Antiglaucoma
Acetic acid, Propylene glycol, Hydrocortisone	Acetasol HC	2%/3%/1% solution	Otic, antibiotic
Activated Charcoal	Actidose	25gm susp	Antidote
Acyclovir	Zovirax	200mg cap; 400mg, 800mg tab; 200mg/5ml suspension	Antiviral
Acyclovir	Zovirax	5% ointment (30gm)	Topical, antiviral
Adalimumab	Humira	40mg/0.8ml (2 pen kit) (Prior Authorization Form Required)	Antirheumatic / TNF Blocking Agent
Adapalene	Differin	0.1% gel (45gm), 0.1% cream (45gm)	Topical, acne
Adefovir	Hepsera	10mg tab	Antiviral
Aerochamber Z-Stat Plus		small mask, medium mask, & regular chamber	Asthma / COPD
Albendazole	Albenza	200mg tab	Anthelmintic
Albuterol	ProAir	90mcg oral inhaler; 0.083% neb	Asthma / COPD
Alcohol wipes		70% pads (100 pads/box)	Diabetic supplies
Alendronate	Fosamax	10mg, 35mg, 70mg tab	Osteoporosis Agent
Alfuzosin	Uroxatral	10mg tab	Genitourinary
Allopurinol	Zyloprim	100mg, 300mg tab	Antigout
Alprazolam	Xanax	0.25mg, 0.5mg tab	Anxiolytic
Aluminum Chloride	Drysol	37.5ml bottle	Topical
Aluminum sulfate/Calcium acetate	Domeboro	Box of 12 packets	Topical
Aluminum, Magnesium, Simethicone	Maalox / Maalox Extra Strength	200mg-200mg-20mg/5ml, 400mg-400mg-40mg/5ml	Antacid / GERD
Amiodarone	Coradarone	200mg tab	Antiarrhythmic
Amitriptyline	Elavil	10mg, 25mg, 50mg tab	Antidepressant
Amlodipine	Norvasc	2.5mg, 5mg, 10mg tab	Antihypertensive - Calcium Channel Blocker
Amlodipine/Benzepri	Lotrel	2.5/10mg, 5/10mg, 5/20mg, 5/40mg, 10/20mg, 10/40mg cap	Antihypertensive Combination
Amoxicillin	Amoxil	250mg, 500mg cap; 200mg/5ml, 250mg/5ml, 400mg/5ml suspension	Antibiotic, oral
Amoxicillin/Clavulanate	Augmentin	250mg, 500mg, 875mg, 1000 XR mg tab; 200mg/5ml, 400mg/5ml, 600mg/5ml suspension	Antibiotic, oral
Amphetamine salts	Adderall	5mg, 10mg, 20mg, 30mg tab; 5mg XR, 10mg XR, 15mg XR, 20mg XR, 25mg XR, 30mg XR cap	Attention Deficit Disorder (ADD)
Anastrozole	Arimidex	1mg tab	Antineoplastic
Apixaban	Eliquis	2.5mg, 5mg tab	Anticoagulant / Antiplatelet
Aquaphor		41% ointment (99gm) (396gm)	Topical, emollient
Anipiprazole	Abilify	2mg, 5mg, 10mg, 15mg, 20mg tab	Antipsychotic
Aspart	Novolog	100units/ml vial (10ml); 3ml/syr flexpen (5 pens/box); penfill cartridge (3ml)	Diabetic agent - injection
Aspirin (ASA)		325mg tab; 81mg EC, 325mg EC tab	Non-Steroidal Anti-inflammatory (NSAID)
Atenolol	Tenormin	25mg, 50mg, 100mg; 2mg/ml suspension	Antihypertensive - β -blockers
Atomoxetine	Strattera	10mg, 18mg, 25mg, 40mg, 60mg cap	Attention Deficit Disorder (ADD)
Atorvastatin	Lipitor	10mg, 20mg, 40mg, 80mg tab	Lipid Lowering Agents
Atovaquone	Mepron	750mg/5ml suspension	Antiprotozoal
Atovaquone/Proguanil	Malارone	250/100mg, 62.5/25mg tab	Antimalarial
Atropine	Ispto Atropine	1% ointment (3.5gm); 1% solution (5ml)	Ophthalmic, mydriatic
Ayr Saline Rinse Kit	NeilMed Sinus Rinse Kit	Nasal rinse kit	Nasal, allergy
Azathioprine	Imuran	50mg tab	Immunosuppressant
Azelastine	Astepro	137mcg (0.1%) nasal spray	Nasal, allergy
Azithromycin	Azithromax	250mg tab; 1gm pkt; 100mg/5ml, 200mg/5ml suspension	Antibiotic, oral
Azithromycin	Azasite	1% soln (2.5ml)	Ophthalmic, antibiotic
Bacitracin		500unit/gm	Ophthalmic, antibiotic
Bacitracin		ointment (30gm)	Topical, antibiotic
Bacitracin/Polymyxin B	Polycin	3.5gm ointment	Ophthalmic, antibiotic
Baclofen	Lioresal	10mg tab	Musculoskeletal relaxant
BD sharps container		Container	Diabetic supplies
Benzepri	Lotensin	5mg, 10mg, 20mg tab	Antihypertensive - ACE Inhibitor
Benzepri/Hydrochlorothiazide	Lotensin HCT	20/12.5mg tab, 20/25mg tab	Antihypertensive Combination
Benzocaine/Menthol	Dermoplast	20/0.5% spray	Anorectal
Benzocaine/Menthol	Cepacol	15/3.6 mg lozenge	Local Analgesic
Benzonatate	Tessalon Perles	100mg cap	Antitussive
Benzoyl Peroxide		5% wash (150ml), 10% wash (150ml), 5% gel (90gm), 10% gel (60gm)	Topical, acne
Benzotropine	Cogentin	2mg tab	Anti-Parkinson
Betamethasone Valerate	Valisone	0.1% cream (15gm), 0.1% ointment (45gm)	Topical, steroid
Betamethasone/Clotrimazole	Lorifisone	0.5%/1% cream (45gm)	Topical, antifungal/steroid
Betaxolol	Betoptic-S	0.25% suspension (5ml)	Ophthalmic, antiglaucoma
Bicalutamide	Casodex	50mg tab	Antineoplastic
Bictegravir/Emtricitabine/Tenofovir	Biktarvy	50-200-25mg tab	Antiviral
Bisacodyl	Dulcolax	10mg rectal suppository	Anorectal, laxative
Bisacodyl	Dulcolax	5mg tab	Laxative, oral
Bismuth Subsalicylate	Pepto Bismol	262mg tab; 262mg/15ml suspension	Antidiarrheal
Brimonidine	Alphagan/Alphagan P	0.2% solution (10ml, 15ml); 0.15% solution (5ml)	Ophthalmic, antiglaucoma
Bromocriptine	Parlodel	2.5mg tab	Anti-Parkinson
Budesonide	Pulmicort	0.25mg/2ml, 0.5mg/2ml respules	Asthma / COPD
Budesonide	Entocort EC	3mg cap	Corticosteroid
Bupropion	Wellbutrin	75mg, 100mg tab; 100mg, 150mg SR tab; 150mg XL, 300mg XL tab	Antidepressant
Buspirone	Buspar	5mg, 10mg tab	Anxiolytic
Butabital/Acetaminophen/Caffeine	Fioricet	50/325/40mg tab	Antimigraine / Headache
Butabital/Aspirin/Caffeine	Fiorinal	50/325/40mg cap	Antimigraine / Headache
Cabergoline	Dostinex	0.5mg tab	Hyperprolactinemic Disorders
Calamine		8% lotion (180ml)	Topical
Calcipotriene	Dovonex	0.005% cream (60gm), 0.005% solution (60ml)	Topical, psoriasis
Calcitonin	Miacalcin, Fortical	200 units/actuation nasal spray	Osteoporosis Agent
Calcitriol	Rocaltrol	0.25mcg cap	Vitamin D analog
Calcium	Oyster Shell, Oscal	500mg tab	Vitamin / Mineral / Electrolyte
Calcium Acetate	Calphron	667mg tab	Antidote
Calium with Vitamin D	Oscal-D	500mg/200 unit tab	Vitamin / Mineral / Electrolyte
Captopril	Capoten	25mg, 50mg tab	Antihypertensive - ACE Inhibitor
Carbamazepine	Tegretol, Tegretol XR	100mg chew tab; 200mg tab; 100mg/5ml susp; 100mg ER, 400mg ER tab	Anticonvulsant
Carbamide	Detrol	6.5% soln	Otic
Carboxymethylcellulose	Refresh (Plus, Celluvisc, Classic)	0.5%, 1%, 1.4% soln (30 single use containers/box), 15ml bottle	Ophthalmic, lubricant
Carboxymethylcellulose/Glycerin, Polysorbate80	Refresh Optive Advanced	0.5%/1%/0.5% (30 single use containers/box)	Ophthalmic, lubricant
Carisoprodol	Soma	350mg tab	Musculoskeletal relaxant
Carvedilol	Coreg	3.125mg, 6.25mg, 12.5mg, 25mg tab	Antihypertensive - β -blockers
Cefdinir	Omnicef	300mg cap; 125mg/5ml suspension	Antibiotic, oral
Cefixime	Suprax	100mg/5ml suspension	Antibiotic, oral
Ceftriaxone	Rocephin	250mg vial (For Clinic Administration Only)	Antibiotic, injection
Celecoxib	Celebrex	100mg, 200mg cap	Non-Steroidal Anti-inflammatory (NSAID)
Cephalexin	Keflex	250mg, 500mg cap; 250mg/5ml suspension	Antibiotic, oral
Certirizine	Zyrtec	10mg tab; 1mg/1ml syrup	Antihistamine / Allergy
Ceta-Klenz		cleanser (473ml)	Topical, emollient
Cetaphil		moisturizing cream (454gm)	Topical, emollient
Cevimeline	Evovac	30mg tab	Cholinergic Agonist
Chloridazepoxide	Librium	5mg, 25mg cap	Anxiolytic
Chlorhexidine	Peridex	0.12% rinse	Dental
Chlorhexidine Gluconate	Hibiclens	4% liquid	Topical

US Naval Hospital Okinawa Outpatient Formulary

1. This formulary lists medications that are currently available at USNH Okinawa Camp Foster. However, changes may be made without prior notification. For updates on a specific medication, please contact the pharmacy at 646-WELL or from Off-Base 098-971-WELL.
2. Not all medications listed will be carried at the Branch Health Clinic Pharmacies. Please contact the clinic in advance to check on medication availability.
3. USNH Okinawa and Branch Health Clinics only stock FDA approved generic medications when available.
4. **OTC Program:** Eligible patients are entitled to three OTC medications per patient per month. Patients must not be less than two years of age, pregnant, or on flight status. Eligibility is limited to active duty, retirees, and dependents. Patients must be evaluated by Triage.
5. Prescriptions written for Schedule II medications must be filled within **60 days** of the date written. Quantity is limited to a **30 day supply**, except for cancer pain, ADHD, or narcolorsoply medications which can be dispensed up to a **90-day supply**.
6. Prescriptions for Schedule III-V must be filled within **180 days**. Quantity is limited to a **30-day supply** and five refills or a **90-day supply** with one refill. These prescriptions expire **6 months** from the written date.
7. Prescriptions written for all non-scheduled medications must be filled within one year from the date written and unused refills after one year will be voided. Quantity is limited to a 90-day supply with three refills for all maintenance medications.
8. Contraceptives can be filled for a year supply at a time if on hand stock permits.
9. Outpatient Hours of Operation:

Monday - Friday: 0800 - 1900
Saturday: 0800-1700
Closed Sundays and all Federal Holidays

10. Inpatient Hours of Operation:			
Chlorthalidone	Hygroton	25mg, 50mg tab	Diuretic
Cholestyramine	Questran	4gm powder (378gm can)	Lipid Lowering Agents
Ciclopirox	Penlac	8% solution (6.8ml)	Topical, antifungal
Clofazimine	Pielal	100mg tab	Anticoagulant / Antiplatelet
Cimetidine	Tagamet	400mg tab; 300mg/5ml solution	Antacid / GERD
Ciprofloxacin	Cipro	250mg, 500mg, 750mg tab; 5g/100ml suspension	Antibiotic, oral
Ciprofloxacin	Ciloxan	0.3% solution (5ml)	Ophthalmic, antibiotic
Ciprofloxacin/Dexamethasone	Ciprodex	0.3%/0.1% suspension	Otic, antibiotic
Citalopram	Celexa	10mg, 20mg, 40mg tab; 10mg/5ml solution	Antidepressant
Clarithromycin	Biaxin	250mg, 500mg tab; 250mg/5ml suspension	Antibiotic, oral
Clindamycin	Cleocin	150mg, 300mg cap; 75mg/5ml suspension	Antibiotic, oral
Clindamycin	Cleocin	1% gel (60gm), 1% lotion (60ml), 1% solution (30ml, 60ml)	Topical, antibiotic
Clindamycin	Cleocin	2% vaginal cream	Vaginal, antibiotic
Clindamycin/Benzoyl Peroxide	BenzacCl	1%/5% gel (50gm)	Topical, acne
Clobetasol	Ternovate, Olux	0.05% cream (30gm, 60gm), 0.05% ointment (30gm, 45gm), 0.05% solution (25ml), 0.05% foam (100gm)	Topical, steroid
Clomiphene	Clomid	50mg tab	Hormonal / Endocrine
Clonazepam	Klonopin	0.5mg, 1mg tab	Anticonvulsant
Clonidine	Catapres	0.1mg tab; 0.1mg/24hour, 0.2mg/24hour, 0.3mg/24hour patch	Antihypertensive - Miscellaneous
Clopidogrel	Plavix	75mg tab	Anticoagulant / Antiplatelet
Clotrimazole	Lotrimazole	10mg troche	Antifungal, oral
Clotrimazole	Lotrimin	1% cream (30gm), 1% solution (10ml)	Topical, antifungal
Clotrimazole	Lotrimin	1% vaginal cream	Vaginal, antifungal
Coal Tar	Tera-Gel	0.5% shampoo (240ml)	Topical
Cocaine Sulfate		30mg tab	Narcotic Analgesic
Colchicine	Colcrys	0.6mg	Antigout
Colestipol	Colestid	5gm packet, 1g tab	Lipid Lowering Agents
Collagenase	Santyl	250 units/gm ointment (30gm)	Topical
Cyclobenzaprine	Flexeril	10mg tab	Musculoskeletal relaxant
Cyclopentolate	Cyclogyl	1% (15ml) solution	Ophthalmic, mydriatic
Cyclosporine	Restasis	0.05% emulsion (30 vials/package) (Prior Authorization Form Required)	Ophthalmic, immunosuppressant
Cyproheptadine	Periactin	4mg tab; 2mg/1ml syrup	Antihistamine / Allergy
Dabigatran	Pradaxa	150mg cap	Anticoagulant / Antiplatelet
D-amphetamine	Dexedrine	5mg, 10mg tab; 5mg, 10mg spansule	Attention Deficit Disorder (ADD)
Dapsone		25mg, 100mg tab	Antibiotic, oral
Denosumab	Prolia	60mg/ml syringe	Osteoporosis Agent
Desipramine	Norpramin	10mg tab	Antidepressant
Desmopressin	DDAVP	0.2mg tab	Genitourinary
Desonide	Tridesilon	0.05% cream (60gm)	Topical, steroid
Dexamethasone	Decadron	0.75mg, 2mg, 4mg tab; 0.5mg/5ml elixir; 1mg/ml solution	Corticosteroid
Dexamethasone	Maxidex	0.1% suspension (5ml)	Ophthalmic, anti-inflammatory
Dextran 70/ Hydroxypropyl methylcellulose	Geniesse Tears	0.1%/0.3% solution	Ophthalmic, lubricant
Diazepam	Valium/Diastat	5mg tab; 2.5mg, 5mg rectal gel; 5mg/5ml solution	Anxiolytic / Musculoskeletal Relaxant
Diclofenac	Voltaren	75mg EC tab	Non-Steroidal Anti-inflammatory (NSAID)
Diclofenac	Voltaren	0.1% solution (5ml)	Ophthalmic, anti-inflammatory
Diclofenac	Voltaren	1% gel (100gm)	Topical, NSAID
Dicloxacillin	Dynapen	250mg cap	Antibiotic, oral
Dicyclomine	Bentyl	10mg cap, 20mg tab	Gastrointestinal
Difluprednate	Durezol	0.05% emulsion (5ml)	Ophthalmic, anti-inflammatory
Digoxin	Lanoxin	125mcg, 250mcg tab; 0.05mg/ml solution	Antiarrhythmic
Diltiazem	Cardizem/Tiazac	30mg, 60mg tab; 120mg, 180mg, 240mg, 300mg, 360mg ER cap	Antihypertensive - Calcium Channel Blocker
Diphenhydramine	Benadryl	25mg & 50mg cap; 12.5mg/5ml elixir	Antihistamine / Allergy
Diphenhydramine	Benadryl	2% cream (30gm)	Topical, antihistamine
Diphenhydramine/Lidocaine/Maalox	First-BLM Mouthwash	Compounding Kit (240ml)	Miscellaneous
Disulfiram	Antabuse	250mg tab	Reverse Agent
Divalproex Sodium	Depakote	125mg DR sprinkle cap; 250mg, 500mg DR tab; 250mg ER, 500mg ER tab	Anticonvulsant
Docusate Sodium	Colace	100mg cap; 10mg/ml solution	Laxative, oral
Donepezil	Aricept	5mg, 10mg tab	Nasal, allergy
Dorzolamide		2% solution	Ophthalmic, antiglaucoma
Dorzolamide/Timolol	Cosopt	2%/0.5% solution (10ml)	Ophthalmic, antiglaucoma
Doxepin	Sinequan	10mg, 25mg, 50mg, 75mg cap	Antidepressant
Doxycycline	Vibramycin	100mg cap/tab	Antibiotic, oral
Doxylamine	Unisom	25mg tab	Insomnia
Duloxetine	Cymbalta	20mg, 30mg, 60mg cap	Antidepressant
Efavirenz/Emtricitabine/Tenofovir	Atripla	600-200-300mg tab	Antiviral
Empagliflozin	Jardiance	10mg, 25mg tab	Diabetic agent - oral
Emtricitabine/Tenofovir	Truvada	200/300mg tab	Antiviral
Enalapril	Vasotec	5mg tab; 1mg/ml solution	Antihypertensive - ACE Inhibitor
Enoxaparin	Lovenox	30mg, 40mg, 60mg, 80mg, 100mg, 120mg SQ injection	Anticoagulant / Antiplatelet
Entecavir	Baraclude	0.5mg tab	Antiviral
Epinephrine	Epi-pen, Epi-pen Junior	0.3mg, 0.15mg	Antidote
Erenumab	Aimovig	70mg/ml, 140mg/ml auto-injector (Prior Authorization Form Required)	Antimigraine / Headache
Erythromycin	lotycin	0.5% ointment (3.5gm)	Ophthalmic, antibiotic
Erythromycin		2% solution (60ml)	Topical, antibiotic
Erythromycin Base		250mg, 250mg DR tab	Antibiotic, oral
Erythromycin ethylsuccinate	E.E.S	400mg tab; 200mg/5ml suspension	Antibiotic, oral
Escitalopram	Lexapro	10mg, 20mg tab	Antidepressant
Estradiol	Estrace	1mg, 2mg tab	Estrogen, oral
Estradiol	Climara	25mcg, 37.5mcg, 50mcg, 75mcg, 100mcg transdermal patches	Estrogen, topical
Estradiol	Estrace	0.01% vaginal cream	Vaginal, estrogen
Estradiol	Estring	2mg vaginal ring	Vaginal, estrogen
Estrogen, conjugated	Premarin	0.3mg, 0.45mg, 0.625mg, 0.9mg, 1.25mg tab	Estrogen, oral
Estrogen, conjugated	Premarin	0.625mg/gm vaginal cream	Vaginal, estrogen
Estrogen/Medroxyprogesterone	Prempo	0.3/1.5mg, 0.45/1.5mg, 0.625/2.5mg, 0.625/5mg tab	Estrogen / Progestin
Eszopiclone	Lunesta	1mg, 2mg, 3mg tab	Insomnia
Ethambutol	Myambutol	400mg tab	Antituberculosis
Ethinyl Estradiol / Desogestrel	Desogen, April, Emoquette, Isibloom	0.03mg/0.15mg tab (28 day)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Drospirenone	Yasmin, Ocella	0.03mg/3mg tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Drospirenone	Yaz, Gianvi	0.02mg/3mg tab (28 day; 24 active tabs + 4 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Ethynodiol Diacetate	Zovia 1/35E	0.035mg/1mg tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Etonogestrel	Nuvaring	0.015mg/0.12mg per 24 hours	Contraceptive, vaginal
Ethinyl Estradiol / Levonorgestrel	Jolessa	0.03mg/0.15mg tab (91 day; 84 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Levonorgestrel	Levora	0.03mg/0.15mg tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Levonorgestrel	Lutera, Orsythia, Sronyx	0.02mg/0.1mg tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Levonorgestrel	Trivora, Enpresse	Triphasic tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norelgestromin	Xulane	35mcg/150mcg per day transdermal patch (3 patches/box)	Contraceptive, transdermal patch
Ethinyl Estradiol / Norethindrone	Loestrin 1/20 (21)	0.02mg/1mg tab (21 active tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norethindrone	Ortho-Novum 1/35, Norinyl 1+35, Nortrel 1/35	0.035mg/1mg tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norethindrone	Ortho-Novum 7/7/7, Nortrel 7/7/7	Triphasic tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norethindrone	Tri-Norinyl, Leena	Triphasic tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norethindrone / Ferrous Fum	Loestrin, Junel, Microgestin FE 1/20	0.02mg/1mg tab (21 tabs) + 75mg (7 tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norethindrone / Ferrous Fum	Loestrin, Junel, Microgestin FE 1.5/30	0.03mg/1.5mg tab (21 tabs) + 75mg (7 tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norgestimate	Ortho-Cyclen, Sprintec, Previlm	0.035mg/0.25mg tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norgestimate	Ortho Tri-Cyclen, TriNessa, Tri-Sprintec	Triphasic tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)

US Naval Hospital Okinawa Outpatient Formulary

1. This formulary lists medications that are currently available at USNH Okinawa Camp Foster. However, changes may be made without prior notification. For updates on a specific medication, please contact the pharmacy at 646-WELL or from Off-Base 098-971-WELL.
2. Not all medications listed will be carried at the Branch Health Clinic Pharmacies. Please contact the clinic in advance to check on medication availability.
3. USNH Okinawa and Branch Health Clinics only stock FDA approved generic medications when available.
4. **OTC Program:** Eligible patients are entitled to three OTC medications per patient per month. Patients must not be less than two years of age, pregnant, or on flight status. Eligibility is limited to active duty, retirees, and dependents. Patients must be evaluated by Triage.
5. Prescriptions written for Schedule II medications must be filled within **60 days** of the date written. Quantity is limited to a **30 day supply**, except for cancer pain, ADHD, or narcolepsy medications which can be dispensed up to a **90-day supply**.
6. Prescriptions written for Schedule III-V must be filled within **180 days**. Quantity is limited to a **30-day supply** and five refills or a **90-day supply** with one refill. These prescriptions expire **6 months** from the written date.
7. Prescriptions written for all non-scheduled medications must be filled within one year from the date written and unused refills after one year will be voided. Quantity is limited to a 90-day supply with three refills for all maintenance medications.
8. Contraceptives can be filled for a year supply at a time if on hand stock permits.
9. Outpatient Hours of Operation:

Monday - Friday: 0800 - 1900
Saturday: 0800-1700
Closed Sundays and all Federal Holidays
10. Inpatient Hours of Operation:

24 hours/7 days including holidays. Patients released from Emergency Room or Discharged from Hospital are considered inpatient and will receive care.

Ethinyl Estradiol / Norgestimate	Ortho Tri-Cyclen Lo, Tri-Lo-Sprintec	Triphasic tab (lower dose of Ethinyl Estradiol) (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Ethinyl Estradiol / Norgestrel	Low-Ogestrel, Crystelle-28	0.03mg/0.3mg tab (28 day; 21 active tabs + 7 inactive tabs)	Contraceptive, oral (estrogen/progestin)
Etidocic	Lodine	400mg tab	Non-Steroidal Anti-inflammatory (NSAID)
Etonogestrel	Nexplanon	68mg implant	Contraceptive, implant
Exenatide Extended Release	Bydureon / BCise	2mg pen (4 pens/box) (Prior Authorization Form Required)	Diabetic agent - Injection
Ezetimibe	Zetia	10mg tab	Lipid Lowering Agents
Famciclovir	Famvir	500mg tab	Antiviral
Famotidine	Pepcid	10mg, 20mg	Antacid / GERD
Fenofibrate	Tricor	48mg, 145mg, 160mg tab	Lipid Lowering Agents
Fentanyl	Duragesic	12mcg transdermal patch	Narcotic Analgesic
Ferrous Sulfate		325mg tab; 75mg/ml (15mg/ml elemental iron) solution; 220mg/5ml (44mg/5ml elemental iron) elixir	Vitamin / Mineral / Electrolyte
Fexofenadine	Allegra	60mg & 180mg tab	Antihistamine / Allergy
Finasteride	Proscar	5mg tab	Genitourinary
Flecainide	Tambocor	50mg, 100mg tab	Antiarrhythmic
Fluconazole	Diffucan	100mg, 150mg, 200mg tab; 10mg/ml, 40mg/ml suspension	Antifungal, oral
Fludrocortisone	Florinef	0.1mg tab	Corticosteroid
Fluocinolone	Derma-Smooth/FS	0.01% topical oil (120ml)	Topical steroid
Fluocinolone	Synalar	0.01% solution (60ml), 0.025% ointment (60gm)	Topical steroid
Fluocinonide	Lidex	0.05% cream (60gm), 0.05% ointment (15gm, 60gm)	Topical steroid
Fluoride	Prevident/Gel-Kam	1.1% dental gel, paste; 0.4% gel; 1.1mg/ml (0.5mg elemental F) soln	Dental
Fluorometholone	FML	0.1% (5ml), 0.25% (5ml) suspension	Ophthalmic, anti-inflammatory
Fluorouracil	Efudex	5% cream (40gm)	Topical, antineoplastic
Fluoxetine	Prozac	10mg, 20mg, 40mg cap; 20mg/5ml solution	Antidepressant
Fluticasone	Flovent	44mcg, 110mcg, 220mcg oral inhaler	Asthma / COPD
Fluticasone	Flonase	50mcg nasal spray	Nasal, allergy
Fluticasone/Salmeterol	Advair Diskus	100/50, 250/50, 500/50 oral inhaler	Asthma / COPD
Fluticasone/Salmeterol	Advair HFA	45/21, 115/21, 230/21 oral inhaler	Asthma / COPD
Folic Acid		1mg tab	Vitamin / Mineral / Electrolyte
Fosfomycin	Monurol	3gm packet	Antibiotic, oral
Freestyle lancets		100 lancets box	Diabetic supplies
Freestyle Lite Monitor		Blood Glucose Meter	Diabetic supplies
Freestyle lite test strips		50 strips box	Diabetic supplies
Furosemide	Lasix	20mg, 40mg tab; 10mg/ml oral solution	Diuretic
Gabapentin	Neurontin	100mg, 300mg cap; 600mg, 800mg tab; 250mg/5ml solution	Anticonvulsant
Ganciclovir	Zirgan	0.15% gel (5gm)	Ophthalmic, antiviral
Gemfibrozil	Lopid	600mg tab	Lipid Lowering Agents
Gentamicin	Garamycin	0.3% ointment (3.5gm); 0.3% solution (5ml)	Ophthalmic, antibiotic
Gentian Violet		1% topical solution	Topical, antifungal
Glargine	Lantus	100units/ml vial (10ml); 3ml/syr solostar pen (5 pens/box)	Diabetic agent - Injection
Glimepiride	Amaryl	2mg, 4mg tab	Diabetic agent - oral
Glipizide	Glucotrol / Glucotrol XL	5mg, 10mg tab; 5mg XL, 10mg XL tab	Diabetic agent - oral
Glucagon	Glucagon Emergency	1mg injection kit	Antidote
Glucose	Insta-glucose	31gm (pack of 3 tubes)	Antidote
Glyburide	Micronase, Diabeta	2.5mg, 5mg tab	Diabetic agent - oral
Glyburide/Metformin	Glucovance	1.25/250mg, 2.5/500mg tab	Diabetic agent - oral
Glycerin		adult & pediatric suppository	Anorectal, laxative
Glycopyrrolate	Robinul	1mg tab	Anticholinergic
Goserelin	Zoladex	3.6gm, 10.8mg (Special Order Medication)	Antineoplastic
Griseofulvin	Gris-Peg/Grifulvin	125mg (ultramicrozized), 250mg tab (ultramicrozized); 125mg/5ml suspension (microsize)	Antifungal, oral
Guaifenesin	Mucinex; Robitussin	600mg SR tab; 100mg/5ml syrup	Expectorant
Guaifenesin/Codeine	Cheratussin AC	100-10mg/5ml syrup	Expectorant / Antitussive
Guaifenesin/Dextromethorphan	Robitussin DM	100-10mg/5ml syrup	Expectorant / Antitussive
Guanfacine	Tenex / Intuniv	1mg, 2mg tab; 1mg ER, 2mg ER tab	Attention Deficit Disorder (ADD)
Haloperidol	Haldol	1mg, 5mg tab; 2mg/ml solution	Antipsychotic
Homatropine	Homatropaire	5% solution (5ml)	Ophthalmic, mydriatic
Hyaluronate	Synvisc, Synvisc-One	8mg/ml injection (2ml, 6ml)	Antirheumatic
Hydralazine	Apresoline	25mg tab	Antihypertensive - Miscellaneous
Hydrocortin or Minerin	Eucerin	cream (120gm) (454gm)	Topical, emollient
Hydrochlorothiazide	Microzide/HCTZ	12.5mg caps; 25mg, 50mg tab	Diuretic
Hydrochlorothiazide/Triamterene	Maxzide	25/37.5mg, 50/75mg tab	Antihypertensive Combination
Hydrocodone/Acetaminophen	Norco	5/325mg, 10/325mg tab; 7.5mg/325mg/15ml elixir	Narcotic Analgesic
Hydrocortisone	Anusol-HC/Cortenema/Proctosol-HC	25mg rectal suppository; 100mg/60ml rectal enema; 2.5% rectal cream	Anorectal
Hydrocortisone		0.5% cream (30gm), 1% cream (30gm), 1% ointment (30gm), 2.5% cream (30gm)	Topical steroid
Hydrocortisone Valerate	Westcort	0.2% cream (15gm, 45gm), 0.2% ointment (15gm, 45gm)	Topical steroid
Hydroquinone	Melphaque HP	4% cream (30gm)	Topical
Hydroxyamphetamine/Tropicamide	Paramid	1%/0.25% solution (15ml)	Ophthalmic, mydriatic
Hydroxychloroquine	Plaquenil	200mg tab	Antimalarial
Hydroxyprogesterone Caproate	Makena	250mg/ml IM inj (1ml vial)	Progestin
Hydroxyurea	Hydrea	500mg cap	Antineoplastic
Hydroxyzine HCL	Atarax	10mg & 25mg tab; 10mg/5ml syrup	Antihistamine / Allergy
Hydroxyzine Pamoate	Vistaril	25mg cap	Anxiolytic
Hyoscymamine	Levsinex / Levbid	0.125mg tab; 0.375mg ER cap	Gastrointestinal
Hyoscymamine/Atropine/Scopolamine/Phenobarb	Donnatal	Elixir	Gastrointestinal
Ibuprofen	Motrin / Advil	400mg, 800mg tab; 100mg/5ml susp	Non-Steroidal Anti-inflammatory (NSAID)
Imipramine	Tofranil	10mg, 25mg tab	Antidepressant
Imiquimod	Aldara	5% cream (Package of 24)	Topical
Indomethacin	Indocin	50mg rectal suppository	Anorectal
Indomethacin		25mg, 50mg cap	Non-Steroidal Anti-inflammatory (NSAID)
Insulin Aspart Protamine / Insulin Aspart 70/30	Novolog 70/30	3ml/syr flexpen (5 pens/box); 100units/ml (10ml)	Diabetic agent - Injection
Insulin NPH / Insulin Regular 70/30	Novolin 70/30	100units/ml vial (10ml)	Diabetic agent - Injection
Insulin syringes		0.5ml, 1ml syringes	Diabetic supplies
Interferon beta-1a	Rebif	22mcg/0.5ml, 44mcg/0.5ml SC inj	Interferon
Ipratropium	Atrovent HFA	17mcg oral inhaler; 0.02% neb	Asthma / COPD
Ipratropium	Atrovent	0.03% (21mcg) nasal spray	Nasal, allergy
Ipratropium/Albuterol	Combivent Respimat	20mcg/100mcg oral inhaler	Asthma / COPD
Isoniazid		100mg, 300mg tab	Antituberculosis
Isoorbide Dinitrate	Isordil	10mg, 40mg tab	Vasodilator / Antianginal
Isoorbide Mononitrate	Imdur	10mg, 20mg tab; 60mg ER tab	Vasodilator / Antianginal
Isotretinoin	Accutane	20mg, 40mg cap (PLEDGE REQUIRED)	Acne, oral
Itraconazole	Sporanox	100mg cap	Antifungal, oral
Ketoconazole	Nizoral	200mg tab	Antifungal, oral
Ketoconazole	Nizoral	2% cream (30gm), 2% shampoo (120ml)	Topical, antifungal
Ketorolac	Toradol	10mg tab	Non-Steroidal Anti-inflammatory (NSAID)
Ketorolac	Toradol	30mg/ml injection (For Clinic Administration Only)	Injection
Ketotifen	Zaditor	0.025% solution (5ml)	Ophthalmic, allergy
Labetalol	Trandate	100mg, 200mg, 300mg tab	Antihypertensive - β -blockers
Lactulose	Generlac	10gm/15ml solution	Laxative, oral
Lamotrigine	Lamictal	5mg chew tab; 25mg, 100mg, 150mg, 200mg tab	Anticonvulsant
Lanolin	Tender Care	cream (59ml)	Topical, emollient
Lanolin/Mineral Oil	Thera-Derm	lotion (240ml)	Topical, emollient
Latano prost	Xalatan	0.005% solution (2.5ml)	Ophthalmic, antiglaucoma
Leflunomide	Arava	20mg tab	Antirheumatic

US Naval Hospital Okinawa Outpatient Formulary

1. This formulary lists medications that are currently available at USNH Okinawa Camp Foster. However, changes may be made without prior notification. For updates on a specific medication, please contact the pharmacy at 646-WELL or from Off-Base 098-971-WELL.
2. Not all medications listed will be carried at the Branch Health Clinic Pharmacies. Please contact the clinic in advance to check on medication availability.
3. USNH Okinawa and Branch Health Clinics only stock FDA approved generic medications when available.
4. **OTC Program:** Eligible patients are entitled to three OTC medications per patient per month. Patients must not be less than two years of age, pregnant, or on flight status. Eligibility is limited to active duty, retirees, and dependents. Patients must be evaluated by Triage.
5. Prescriptions written for Schedule II medications must be filled within **60 days** of the date written. Quantity is limited to a **30 day supply**, except for cancer pain, ADHD, or narcolepsy medications which can be dispensed up to a **90-day supply**.
6. Prescriptions written for Schedule III-V must be filled within **180 days**. Quantity is limited to a **30-day supply** and five refills or a **90-day supply** with one refill. These prescriptions expire **6 months** from the written date.
7. Prescriptions written for all non-scheduled medications must be filled within one year from the date written and unused refills after one year will be voided. Quantity is limited to a 90-day supply with three refills for all maintenance medications.
8. Contraceptives can be filled for a year supply at a time if on hand stock permits.
9. Outpatient Hours of Operation:

Monday - Friday: 0800 - 1900
Saturday: 0800-1700
Closed Sundays and all Federal Holidays

10. Inpatient Hours of Operation:	24 hours/7 days including holidays. Patients released from Emergency Room or Discharged from Hospital are considered inpatient and will receive care.		
Letrozole	Femara	2.5mg tab	Antineoplastic
Leucovorin		5mg tab	Antidote
Leuprolide	Lupron Depot	3.75mg, 7.5mg, 11.25mg, 22.5mg IM injection	Antineoplastic
Levetiracetam	Keppra	500mg, 1000mg tab; 100mg/ml oral solution	Anticonvulsant
Levodopa/Carbidopa	Sinemet / Sinemet CR	10/100mg, 25/100mg, 25,250mg tab; 25/100 ER tab	Anti-Parkinson
Levofloxacin	Levaquin	250mg, 500mg, 750mg tab; 25mg/ml suspension	Antibiotic, oral
Levonorgestrel	Plan B, E-Contra One-Step	1.5mg tab	Contraceptive, emergency
Levonorgestrel	Skyla, Mirena	13.5mg, 52mg intrauterine device	Contraceptive, intrauterine device
Levothyroxine	Synthroid	25mcg, 50mcg, 75mcg, 88mcg, 100mcg, 112mcg, 125mcg, 137mcg, 150mcg, 175mcg, 200mcg tab	Thyroid
Lidocaine	Xylocaine	2% viscous oral soln	Dental
Lidocaine	Xylocaine	1% injection (For Clinic Administration Only)	Injection
Lidocaine		2% jelly (30ml), 4% cream (15gm, 30gm), 4% solution (50ml), 5% ointment (35gm)	Topical, anesthetic
Lidocaine	Lidoderm	5% topical patch	Topical, anesthetic
Lidocaine with Epinephrine		1%/1:100,000 injection (For Clinic Administration Only)	Injection
Lidocaine/Prilocaine	EMLA	2.5%/2.5% cream (30gm)	Topical, anesthetic
Linezolid	Zyvox	600mg tab; 100mg/5ml suspension	Antibiotic, oral
Liothyronine	Cytomel	5mcg, 25mcg tab	Thyroid
Lisinopril	Prinivil, Zestril	2.5mg, 5mg, 10mg, 20mg, 30mg, 40mg tab	Antihypertensive - ACE Inhibitor
Lisinopril/Hydrochlorothiazide	Prinzide, Zestoretic	10/12.5mg, 20/12.5mg, 20/25mg tab	Antihypertensive Combination
Lithium Carbonate	Lithobid	300mg cap, 300mg ER tab	Antimanic
Loperamide	Imodium	2mg cap; 1mg/7.5ml soln	Antidiarrheal
Loratadine	Claritin	10mg tab; 5mg/5ml syrup	Antihistamine / Allergy
Loratadine/Pseudoephedrine	Claritin-D 12 Hour	5mg/120mg tab	Antihistamine / Decongestant
Loratadine/Pseudoephedrine	Claritin-D 24 Hour	10mg/240mg tab	Antihistamine / Decongestant
Lorazepam	Ativan	1mg tab; 2mg/ml suspension	Anxiolytic
Losartan	Cozaar	25mg, 50mg, 100mg tab	Antihypertensive - ARB
Losartan/Hydrochlorothiazide	Hyzaar	50/12.5mg, 100/12.5mg, 100/25mg tab	Antihypertensive Combination
Loteprednol	Airex, Lotemax	0.2% suspension (5ml); 0.5% suspension (5ml)	Ophthalmic, anti-inflammatory
Magnesium Chloride	Slow-Mag	70mg tab	Vitamin / Mineral / Electrolyte
Magnesium Citrate		296ml bottle	Laxative, oral
Magnesium Oxide	MagOx	400mg tab	Vitamin / Mineral / Electrolyte
Mecizine	Antivert	25mg tab	Antiemetic / Antivertigo
Medroxyprogesterone	Depo-Provera	150mg/ml injection	Contraceptive, injection
Medroxyprogesterone	Provera	2.5mg, 10mg tab	Progestin
Megestrol	Megace	40mg tab, 40mg/ml suspension	Antineoplastic
Melatonin		3mg tab	Insomnia
Meloxicam	Mobic	7.5mg, 15mg tab	Non-Steroidal Anti-Inflammatory (NSAID)
Memantine	Namenda	10mg tab	Alzheimer's agent
Mercaptopurine	Purixan	50mg tab	Antineoplastic
Mesalamine	Canasa/Rowasa	1000mg rectal suppository; 4gm/60ml rectal enema	Anorectal
Mesalamine	Lialda	1200mg tab	Gastrointestinal
Metaxalone	Skelaxin	800mg tab	Musculoskeletal relaxant
Metformin	Glucophage / Glucophage XR	500mg, 850mg, 1000mg tab; 500mg XR, 750mg XR tab	Diabetic agent - oral
Methenamine	Urex	1gm tab	Antibiotic, oral
Methimazole	Tapazole	5mg, 10mg tab	Thyroid
Methocarbamol	Robaxin	500mg tab	Musculoskeletal relaxant
Methotrexate	Rheumatrex/MTX	2.5mg tab	Antineoplastic/Immunosuppressive
Methyldopa	Aldomet	250mg tab	Antihypertensive - Miscellaneous
Methylergonovine	Methergine	0.2mg tab	Ergot Derivative
Methylphenidate	Ritalin / Concerta	5mg, 10mg, 20mg tab; 10mg SR, 18mg SR, 20mg ER, 27mg SR, 36mg SR, 54mg SR tab	Attention Deficit Disorder (ADD)
Methylprednisolone	Medrol	4mg dospak	Corticosteroid
Metoclopramide	Reglan	10mg tab; 5mg/5ml syrup	Antiemetic / Antivertigo
Metoprolol Succinate (XL)	Toprol XL	25mg, 50mg, 100mg, 200mg ER tab	Antihypertensive - β-blockers
Metoprolol Tartrate	Lopressor	25mg, 50mg, 100mg tab	Antihypertensive - β-blockers
Metronidazole	Flagyl	250mg, 500mg tab; 50mg/ml suspension	Antibiotic, oral
Metronidazole	Metrogel / MetroCream	0.75% cream (45gm), 1% gel (60gm)	Topical, antibiotic
Metronidazole	Vandazole	0.75% vaginal gel	Vaginal, antibiotic
Miconazole	Monistat-7	2% vaginal cream	Vaginal, antifungal
Milk of Magnesia		400mg/5ml susp	Laxative, oral
Mineral Oil		Heavy solution	Laxative, oral
Mineral Oil/White Petrolatum	Artificial Tears, Genteal Tears	15-83% ointment (3.5gm) or 3-94% ointment (3.5gm)	Ophthalmic, lubricant
Minocycline	Minocin	50mg, 100mg cap	Antibiotic, oral
Mirtazapine	Remeron	15mg, 30mg tab	Antidepressant
Misoprostol	Cytotec	100mcg, 200mcg tab	Prostaglandin
Modafinil	Provigil	100mg, 200mg tab	CNS Stimulant
Montelukast	Singulair	4mg chew, 5mg chew, 10mg tab	Asthma / COPD
Morphine	MS Contin	15mg, 30mg tab; 15mg SR, 30mg SR, 60mg SR tab; 2mg/ml oral solution	Narcotic Analgesic
Moxifloxacin	Avelox	400mg tab	Antibiotic, oral
Moxifloxacin	Vigamox	0.5% soln (3ml)	Ophthalmic, antibiotic
Multivitamin		Adult tab	Vitamin / Mineral / Electrolyte
Mupirocin	Bactroban	2% ointment (22gm)	Topical, antibiotic
Mycophenolate	Celcept	250mg cap, 500mg tab	Immunosuppressant
Naloxone	Narcan	4mg nasal spray	Antidote
Naltrexone	Revia	50mg tab	Antidote
Naltrexone	Vivitrol	380mg IM injection	Antidote
Naproxen	Naprosyn / Aleve	250mg, 500mg tab; 125mg/5ml suspension	Non-Steroidal Anti-Inflammatory (NSAID)
Neomycin		500mg tab	Antibiotic, oral
Neomycin, Polymyxin B, Hydrocortisone	Cortisporin	3.5mg/10,000u/10mg per 1ml suspension	Otic, antibiotic
Neomycin, Polymyxin B, Bacitracin	Neosporin	3.5mg, 10,000u, 400 ointment (3.5gm)	Ophthalmic, antibiotic
Neomycin, Polymyxin B, Dexamethasone	Maxitrol	3.5mg/10,000u/0.1% solution (5ml), gel (3.5gm)	Ophthalmic, antibiotic/steroid
Neomycin, Polymyxin B, Hydrocortisone	Cortisporin	3.5mg/10,000u/10mg per 1ml solution (7.5ml)	Ophthalmic, antibiotic/steroid
Nicotine	Nicorette	2mg, 4mg gum; 2mg, 4mg lozenge	Nicotine Replacement Therapy (NRT)
Nicotine	Nicotrol	10mg inhaler cartridge (168 per box), 10mg/ml nasal spray (4 - 10ml bottles/box)	Nicotine Replacement Therapy (NRT)
Nicotine Patch	Nicoderm	7mg, 14mg, 21mg patch	Nicotine Replacement Therapy (NRT)
Nifedipine	Procardia/Adalat CC	10mg, 20mg cap; 30mg, 60mg, 90mg ER tab	Antihypertensive - Calcium Channel Blocker
Nitrofurantoin	Macrobid, Macrobid	50mg, 100mg cap; 25mg/5ml suspension	Antibiotic, oral
Nitroglycerin	Rectiv	0.4% ointment	Topical
Nitroglycerin	Nitro-Bid	2% ointment (60gm)	Topical, antianginal
Nitroglycerin	Nitrostat	0.3mg, 0.4mg, 0.6mg SL tab; 0.4mg SL spray; 0.2mg/hr, 0.4mg/hr patch	Vasodilator / Antianginal
Norethindrone	Nor-QD, Micronor, Jolivet, Nora-BE	0.35mg tab (28 day)	Contraceptive, oral (progestin)
Norethindrone	Aygestin	5mg tab	Progestin
Nortriptyline	Pamelor	10mg, 25mg cap	Antidepressant
NPH	Novolin N	100units/ml vial (10ml)	Diabetic agent - injection
Nystatin	Mycostatin	100KU/ml susp	Antifungal, oral
Nystatin		100,000 unit/gm cream (15gm, 30gm), 100,000 units/gm oint (15gm, 30gm), 100,000 units/gm powder	Topical, antifungal
Nystatin/Triamcinolone	Mycolog II	100,000 units/gm 0.1% cream (15gm), 100,000 units/gm 0.1% ointment (15gm)	Topical, antifungal/steroid
Ofloxacin	Ocuflox	0.3% solution (5ml)	Ophthalmic, antibiotic
Olanzapine	Zyprexa	2.5mg, 5mg tab	Antipsychotic
Olopatadine	Patanol, Pazeo	0.1% solution (5ml), 0.7% solution (5ml)	Ophthalmic, allergy

US Naval Hospital Okinawa Outpatient Formulary

1. This formulary lists medications that are currently available at USNH Okinawa Camp Foster. However, changes may be made without prior notification. For updates on a specific medication, please contact the pharmacy at 646-WELL or from Off-Base 098-971-WELL.
2. Not all medications listed will be carried at the Branch Health Clinic Pharmacies. Please contact the clinic in advance to check on medication availability.
3. USNH Okinawa and Branch Health Clinics only stock FDA approved generic medications when available.
4. **OTC Program:** Eligible patients are entitled to three OTC medications per patient per month. Patients must not be less than two years of age, pregnant, or on flight status. Eligibility is limited to active duty, retirees, and dependents. Patients must be evaluated by Triage.
5. Prescriptions written for Schedule II medications must be filled within **60 days** of the date written. Quantity is limited to a **30 day supply**, except for cancer pain, ADHD, or narcolepsy medications which can be dispensed up to a **90-day supply**.
6. Prescriptions for Schedule III-V must be filled within **180 days**. Quantity is limited to a **30-day supply** and five refills or a **90-day supply** with one refill. These prescriptions expire **6 months** from the written date.
7. Prescriptions written for all non-scheduled medications must be filled within one year from the date written and unused refills after one year will be voided. Quantity is limited to a 90-day supply with three refills for all maintenance medications.
8. Contraceptives can be filled for a year supply at a time if on hand stock permits.
9. Outpatient Hours of Operation:

	Monday - Friday: 0800 - 1900		
	Saturday: 0800-1700		
	Closed Sundays and all Federal Holidays		
10. Inpatient Hours of Operation:	24 hours/7 days including holidays. Patients released from Emergency Room or Discharged from Hospital are considered inpatient and will receive care.		
Omeprazole	Prilosec	10mg, 20mg, 40mg cap	Antacid / GERD
Omeprazole	First-Omeprazole	2mg/ml suspension	Antacid / GERD
OnabotulinumtoxinA	Botox	100 units, 200 units (Restricted to Neurology, Dermatology, Pain, and Surgery Providers only)	Miscellaneous
Ondansetron	Zofran/ Zofran ODT	4mg, 8mg tab; 4mg/5ml solution	Antiemetic / Antivertigo
Osetamivir	Tamiflu	75mg cap; 6mg/ml suspension	Antiviral
Oxcarbazepine	Trileptal	300mg tab; 300mg/5ml oral suspension	Anticonvulsant
Oxybutynin	Ditropan / Ditropan XL	5mg tab; 5mg ER, 10mg ER, 15mg ER tab; 5mg/5ml oral syrup	Genitourinary
Oxycodone	Roxicodone / Oxycontin	5mg tab; 10mg ER, 20mg ER, 40mg ER tab; 1mg/ml oral solution	Narcotic Analgesic
Oxycodone/Acetaminophen	Percoacet	5/325mg tab	Narcotic Analgesic
Oxymetazoline	Afrin	0.05% nasal spray	Nasal, allergy
Pancrelipase	Creon 24	24,000unit cap	Pancreatic enzyme
Pantoprazole	Protonix	n	Antacid / GERD
Paromomycin		250mg cap	Amebicide
Paroxetine	Paxil	10mg, 20mg, 40mg tab; 25mg ER tab	Antidepressant
Pediatric Vitamin	Poly-Vi-Sol, Poly-Vi-Sol with Iron	Ped MVI (50ml), Ped MVI with Iron (50ml)	Vitamin / Mineral / Electrolyte
Pen Needles		30G 5/16" length (Box of 100), 32G 5/32" length (Box of 100)	Diabetic supplies
Penicillin G Benzathine	Bicilin L-A	1.2 million units/2ml intramuscular syringe (For Clinic Administration Only)	Antibiotic, injection
Penicillin G Benzathine / Penicillin G Procaïne	Bicilin C-R	600,000-600,000 units/2ml intramuscular syringe (For Clinic Administration Only)	Antibiotic, injection
Penicillin VK	Pen-VK	250mg, 500mg tab; 250mg/5ml suspension	Antibiotic, oral
Pentosan Polysulfate Sodium	Elmiron	100mg cap	Analgesic, Urinary
Pentoxifylline	Trental	400mg ER tab	Anticoagulant / Antiplatelet
Permethrin	Nix Crème Rinse	1% cream rinse (60ml)	Topical, antiparasitic
Permethrin	Elimite	5% cream (60gm)	Topical, antiparasitic
Phenazopyridine			

US Naval Hospital Okinawa Outpatient Formulary

<p>1. This formulary lists medications that are currently available at USNH Okinawa Camp Foster. However, changes may be made without prior notification. For updates on a specific medication, please contact the pharmacy at 646-WELL or from Off-Base 098-971-WELL.</p> <p>2. Not all medications listed will be carried at the Branch Health Clinic Pharmacies. Please contact the clinic in advance to check on medication availability.</p> <p>3. USNH Okinawa and Branch Health Clinics only stock FDA approved generic medications when available.</p> <p>4. OTC Program: Eligible patients are entitled to three OTC medications per patient per month. Patients must not be less than two years of age, pregnant, or on flight status. Eligibility is limited to active duty, retirees, and dependents. Patients must be evaluated by Triage.</p> <p>5. Prescriptions written for Schedule II medications must be filled within 60 days of the date written. Quantity is limited to a 30 day supply, except for cancer pain, ADHD, or narcolepsy medications which can be dispensed up to a 90-day supply.</p> <p>6. Prescriptions written for Schedule III-V must be filled within 180 days. Quantity is limited to a 30-day supply and five refills or a 90-day supply with one refill. These prescriptions expire 6 months from the written date.</p> <p>7. Prescriptions written for all non-scheduled medications must be filled within one year from the date written and unused refills after one year will be voided. Quantity is limited to a 90-day supply with three refills for all maintenance medications.</p> <p>8. Contraceptives can be filled for a year supply at a time if on hand stock permits.</p> <p>9. Outpatient Hours of Operation:</p>			
	Monday - Friday: 0800 - 1900 Saturday: 0800-1700 Closed Sundays and all Federal Holidays		
10. Inpatient Hours of Operation:	24 hours/7 days including holidays. Patients released from Emergency Room or Discharged from Hospital are considered inpatient and will receive care.		
Sodium Chloride	Sea Mist	0.65% nasal spray	Nasal, allergy
Sodium Chloride	Muro-128	5% solution (15ml), 5% ointment (3.5gm)	Ophthalmic, lubricant
Sodium Chloride		1gm tab	Vitamin / Mineral / Electrolyte
Sodium Citrate / Citric Acid	Cytra-2	500-334mg/ml liquid (480ml)	Alkalinizing Agent
Sodium Phosphate	Fleet Enema / Pedia-Lax Enema	133ml, 66ml rectal enema	Anorectal, laxative
Sodium Phosphate	Mineral Oil Enema	133ml rectal enema	Anorectal, laxative
Sodium Polystyrene	Kayexalate	15mg/60ml oral suspension	Antidote
Sodium Sulfacetamide	Klaron	10% lotion (120ml)	Topical, antibiotic
Sotalol	Betapace, Sotylize	80mg tab; 5mg/ml solution	Antihypertensive - β -blockers
Spironolactone	Aldactone	25mg, 100mg tab	Diuretic
Sterile Water for Injection		10ml vial for injection (For Clinic Administration Only)	Injection
Sucralfate	Carafate	1gm tab; 1gm/10ml suspension	Gastrointestinal
Sulfamethoxazole/Trimethoprim	Bactrim DS/Septa	400/80mg tab, 800/160mg tab; 200-40mg/5ml suspension	Antibiotic, oral
Sulfasalazine	Azulfidine	500mg tab	Gastrointestinal
Sumatriptan	Imitrex	25mg, 50mg, 100mg tab; 5mg nasal spray; 6mg/0.5ml SQ injector (2 pen kit)	Antimigraine / Headache
Tacrolimus	Prograf	0.5mg, 1mg cap	Immunosuppressant
Tacrolimus	Protopic	0.1% ointment (30gm, 60gm)	Topical, immunosuppressant
Tamoxifen	Soltamox	10mg, 20mg tab	Antineoplastic
Tamsulosin	Flomax	0.4mg cap	Genitourinary
Telmisartan	Micardis	20mg, 40mg, 80mg tab	Antihypertensive - ARB
Telmisartan/Hydrochlorothiazide	Micardis HCT	40/12.5mg, 80/12.5mg tab	Antihypertensive Combination
Temazepam	Restoril	15mg, 30mg cap	Insomnia
Tenofovir	Viread	300mg tab	Antiviral
Terazosin	Hytrin	1mg, 2mg, 5mg, 10mg cap	Antihypertensive- α -blocker
Terbinafine	Lamisil	250mg tab	Antifungal, oral
Terbutaline	Brethine	2.5mg, 5mg tab	Asthma / COPD
Terconazole	Terazole	80mg vaginal suppository	Vaginal, antifungal
Testosterone	Fortesta	2% gel (10mg) pump (Prior Authorization Form Required)	Androgen
Testosterone	Depo-Testosterone	100mg/ml IM injection (10ml vial), 200mg/ml IM injection (1ml vial)	Androgen
Tetracaine	Altaquine, TetraVisc	0.5% solution (15ml)	Ophthalmic, anesthetic
Tetracycline		500mg cap	Antibiotic, oral
Theophylline	Theo-Dur	300mg ER tab	Asthma / COPD
Thyroid desiccated	Armour Thyroid	30mg, 60mg tab	Thyroid
Timolol	Timoptic/Timoptic XE	0.25%, 0.5% soln (5ml); 0.5% gel (5ml)	Ophthalmic, antiglaucoma
Topirotrium	Spiriva Handihaler	18mcg cap inhaler	Asthma / COPD
Topirotrium	Spiriva Respimat	1.25mcg, 2.5mcg oral inhaler	Asthma / COPD
Tizanidine	Zanaflex	2mg, 4mg tab; 6mg cap	Musculoskeletal relaxant
Tobramycin	Tobrex	0.3% ointment (3.5gm); 0.3% solution (5ml)	Ophthalmic, antibiotic
Tobramycin/Dexamethasone	Tobradex	0.3%/0.1% (3.5gm) ointment; 0.3%/0.1% solution (10ml)	Ophthalmic, antibiotic/steroid
Tolnaftate	Tinactin	1% powder (45gm)	Topical, antifungal
Tolterodine	Detrol LA	2mg, 4mg cap	Genitourinary
Topiramate	Topamax	15mg cap; 25mg, 50mg, 100mg, 200mg tab	Anticonvulsant
Tramadol	Ultram	50mg tab	Narcotic Analgesic
Tranexamic Acid	Lysteda	650mg tab	Hemostatic agent
Trazodone	Desyrel	50mg tab	Antidepressant
Tretinoin	Retin-A	0.025% cream (20gm, 45gm), 0.025% gel (45gm)	Topical, acne
Tretinoin	Retin-A	0.05% cream (20gm, 45gm), 0.05% gel (45gm)	Topical, acne
Tretinoin	Retin-A	0.1% cream (20gm, 45gm)	Topical, acne
Triamcinolone	Oralene	0.1% dental paste	Dental
Triamcinolone	Kenalog	10mg/ml (5ml), 40mg/ml (5ml) injection (For Clinic Administration Only)	Injection
Triamcinolone	Kenalog	0.025% cream (15gm, 80gm, 454gm), 0.025% ointment (15gm, 80gm, 454gm)	Topical, steroid
Triamcinolone	Kenalog	0.1% cream (15gm, 30gm, 80gm, 454gm), 0.1% ointment (15gm, 80gm, 454gm)	Topical, steroid
Triamcinolone	Kenalog	0.147 mg/gm aerosol solution (63gm)	Topical, steroid
Triamterene	Dyrenium	50mg cap	Diuretic
Triazolam	Halcion	0.25mg tab	Insomnia
Trifluoridine	Viroptic	1% solution (7.5ml)	Ophthalmic, antiviral
Trihexyphenidyl	Artane	2mg tab	Anti-Parkinson
Triple Antibiotic		ointment (30gm)	Topical, antibiotic
Tropicamide	Mydracyl	1% solution (15ml)	Ophthalmic, mydriatic
Ulipristal acetate	Ella	30mg tab	Contraceptive, emergency
Urea		10% lotion (180ml), 20% cream (90gm), 40% cream (85gm)	Topical, emollient
Ursodiol	Actigall	300mg cap	Gallstone Dissolution Agent
Valcyclovir	Valtrex	500mg, 1000mg tab	Antiviral
Valproic Acid	Depakene	250mg/5ml oral solution	Anticonvulsant
Valsartan	Diovan	40mg, 80mg, 160mg, 320mg tab	Antihypertensive - ARB
Valsartan/Hydrochlorothiazide	Diovan HCT	80/12.5mg, 160/12.5mg tab	Antihypertensive Combination
Vancocmycin	Vancocin, Firvanq	125mg cap; 50mg/ml suspension	Antibiotic, oral
Varenicline	Chantix	1mg tab; Starter Pack	Tobacco Cessation Aid
Venlafaxine	Effexor	25mg, 37.5mg, 75mg, 100mg tab; 37.5mg XR, 75mg XR, 150mg XR cap	Antidepressant
Verapamil	Calan/Verelan	80mg, 120mg tab; 120mg, 180mg ER tab; 240 ER cap	Antihypertensive - Calcium Channel Blocker
Vitamin A & D		ointment (113gm)	Topical
Vitamin B-1	Thiamine	100mg tab	Vitamin / Mineral / Electrolyte
Vitamin B-12	Cyanocobalamin	1,000mcg tab, 1mg/ml (1ml) injection	Vitamin / Mineral / Electrolyte
Vitamin B-6	Pyridoxine	50mg tab	Vitamin / Mineral / Electrolyte
Vitamin C	Ascorbic Acid	500mg tab	Vitamin / Mineral / Electrolyte
Vitamin D	Ergocalciferol	50,000 unit cap	Vitamin / Mineral / Electrolyte
Vitamin E		400 unit, 1,000 unit cap	Vitamin / Mineral / Electrolyte
Vitamin K	Phytonadione	5mg tab	Vitamin / Mineral / Electrolyte
Warfarin	Coumadin	1mg, 2mg, 2.5mg, 3mg, 5mg tab	Anticoagulant / Antiplatelet
Witch hazel	Tucks	50% pads	Anorectal
Zinc Acetate	Galzin	50mg cap	Vitamin / Mineral / Electrolyte
Zinc Oxide	Boudreaux's Butt Paste	16% ointment (60gm); 40% ointment (60gm)	Topical
Zinc Oxide		20% ointment (454gm)	Topical
Zolmitriptan	Zomig/ Zomig ZMT	2.5mg, 5mg tab	Antimigraine / Headache
Zolpidem	Ambien	5mg, 10mg tab	Insomnia
Zolpidem ER	Ambien CR	6.25mg, 12.5mg tab	Insomnia
NON-FORMULARY			
Amlodipine	Katerzia	1mg/ml suspension (Medical Necessity Form Required)	Antihypertensive - Calcium Channel Blocker
Azelaic Acid	Finacea, Azelex	15% gel, 20% cream (Prior Authorization Form Required)	Topical, acne
Budesonide/Formoterol	Symbicort	80-4.5mcg, 160-4.5mcg inhaler (Prior Authorization and Medical Necessity Forms Required)	Asthma / COPD
Esomeprazole	Nexium	20mg, 40mg cap (Prior Authorization Form Required)	Antacid / GERD
Etanercept	Enbrel	25mg/ml vial, 50mg/ml pen (Prior Authorization and Medical Necessity Forms Required)	Antirheumatic / TNF Blocking Agent
Evolocumab	Repatha	140mg SQ pen (Prior Authorization Form Required)	Lipid Lowering Agents
Exenatide	Byetta	5mcg, 10mcg pen (Prior Authorization and Medical Necessity Forms Required)	Diabetic agent - injection
Levalbuterol	Xopenex HFA	45mcg oral inhaler (Medical Necessity Form Required)	Asthma / COPD
Levalglutide	Victoza	18mg/3ml Pen (Prior Authorization and Medical Necessity Forms Required)	Diabetic agent - injection
Lisdexamfetamine	Vyvanse	10mg, 20mg, 30mg, 50mg cap (Medical Necessity Form Required)	Attention Deficit Disorder (ADD)

US Naval Hospital Okinawa Outpatient Formulary

1. This formulary lists medications that are currently available at USNH Okinawa Camp Foster. However, changes may be made without prior notification. For updates on a specific medication, please contact the pharmacy at 646-WELL or from Off-Base 098-971-WELL.
2. Not all medications listed will be carried at the Branch Health Clinic Pharmacies. Please contact the clinic in advance to check on medication availability.
3. USNH Okinawa and Branch Health Clinics only stock FDA approved generic medications when available.
4. **OTC Program:** Eligible patients are entitled to three OTC medications per patient per month. Patients must not be less than two years of age, pregnant, or on flight status. Eligibility is limited to active duty, retirees, and dependents. Patients must be evaluated by Triage.
5. Prescriptions written for Schedule II medications must be filled within **60 days** of the date written. Quantity is limited to a **30 day supply**, except for cancer pain, ADHD, or narcolepsy medications which can be dispensed up to a **90-day supply**.
6. Prescriptions written for Schedule III-V must be filled within **180 days**. Quantity is limited to a **30-day supply** and five refills or a **90-day supply** with one refill. These prescriptions expire **6 months** from the written date.
7. Prescriptions written for all non-scheduled medications must be filled within one year from the date written and unused refills after one year will be voided. Quantity is limited to a 90-day supply with three refills for all maintenance medications.
8. Contraceptives can be filled for a year supply at a time if on hand stock permits.
9. Outpatient Hours of Operation:

Monday - Friday: 0800 - 1900
Saturday: 0800-1700
Closed Sundays and all Federal Holidays

10. Inpatient Hours of Operation: 24 hours/7 days including holidays. Patients released from Emergency Room or Discharged from Hospital are considered inpatient and will receive care.

Lubiprostone	Amitiza	8mcg, 24mcg cap (Prior Authorization Form Required)	Gastrointestinal
Mefloquine	Lariam	250mg tab (Prior Authorization Form Required)	Antimalarial
Mesalamine	Pentasa	250mg ER cap (Medical Necessity Form Required)	Gastrointestinal
Naratriptan	Amerge	2.5mg tab (Prior Authorization Form Required)	Antimigraine / Headache
Ramelteon	Rozeren	8mg tab (Prior Authorization and Medical Necessity Forms Required)	Insomnia
Rifaximin	Xifaxan	200mg tab (Prior Authorization Form Required)	Antibiotic, oral
Spirololactone	CaroSpir	25mg/5ml suspension (Prior Authorization and Medical Necessity Forms Required)	Diuretic
Tadalafil	Cialis	5mg, 10mg, 20mg tab (Prior Authorization and Medical Necessity Forms Required)	Phosphodiesterase-5 Enzyme Inhibitor
Testosterone	Androderm	2mg/24h, 4mg/24hr transdermal patches (Prior Authorization Form Required)	Androgen
Tretinoin	Retin-A Micro	0.04% (20gm), 0.1% (20gm) gel (Prior Authorization and Medical Necessity Forms Required)	Topical, acne

LEGEND

solution = soln
 tablet = tab
 capsule = cap
 syrup = syr
 suspension = susp
 elixir = elix
 lozenge = loz
 cream = cr
 ointment = oint
 inhaler = inh
 nebulizer = neb
 chewable = chew
 delayed-release = DR
 extended release = ER/XL
 sustained-release = SR
 actuation = act
 injection = inj
 shampoo = sha
 intramuscular=IM
 subcutaneous = SQ
 sublingual = SL
 topical = top
 rectal = rect
 suppository = supp
 vaginal = vag
 enteric-coated = EC